SARIKRE ITRALIA

TOSAERBA SARP

SLM-5360HXA-HST

Dalla matricola 1000001 marzo 2003

ESPLOSO RICAMBI

Via Spina, 9 — C.P. 103 — 36033 ISOLA VICENTINA (VI) ITALIA
Tel. 0444 977655 r.a. — Fax 0444 977200 — E-mail info@sabreitalia.com — http://www.sabreitalia.com
P.1. IT00498100247 - R.l. VI/116-7564 - R.E.A. V1132452 - CARIVERONA BANCA S.p.A. ISOLA VIC.NA - ABI 06355 - CAB 60430 - c/c 249-5-52




PARTS LIST

MODEL : SLM5360HXA-HST (SARP) .
A-WHEEL 1/2 Jan.25,2003
REF.| pARTS No. PARTS NAME AT PRICE( ) |RECOMMI®)|  RepARKsS
1 | 51043 | 136 | 42 | HOUSING 1 3
2 | 71041 | 135 WHEEL ASSY{(A.W.) 2 3
3] 91086 | 113" TIRE 2 15
4 | WHEEL 2 -
5 [ BEARING 4 -
6 ; COLLAR 2 -
7 | 11142 | 1224 ADJUSTER 2 3
8 | 64014 [ 332 SHAFT 2 3
9 | 11102 | 221 HOLDER 2 3
10 | 11083 ! 312 ! COLLAR 2 3
11 | a11L joss0 HEXAGON BOLT 2 10 M8 x 50
12 | 68036 1 101 | WASHER 2 3
13 :
14 | 68036 | 112 | WASHER 2 3
15 | segL Tos00! FLANGE NYLON NUT 4 10 M8
16 | 664v 0016, WAVE SPRING WASHER 2 5
17 | 68036 ! 101 | WASHER 4 3
18 | 31057 | 181, HEXAGON BOLT 4 3
19 | 11150 1 101 109 | ADJUST LEVER 2 5
20 | 36061 | 121 | KNOB 4 3
21 | 71041 { 136 | WHEEL ASSY(A.W.) 2 3
22 | 91086 [ 113 | TIRE 2 15
23 | WHEEL 2 -
24 u BEARING 4 -
25 | 11086 | 119 | STOPPER 3
26 | 71122 1 101 | ADJUSTER ASSY(L) 1 -
27 | 11142 7 104 | ADJUSTER 1 3
{




42~44

WS

05 5

e
[‘\ i 19
2 s%k“'«;o g
N

7
\ @ v
N £
~G T

4 ‘@,\\:16
\_3_?6 e
PARTS LIST
MODEL : SLM5360HXA-HST (SARP) s6014-183
A-WHEEL 2/2 Jan.25,2003
REF] PARTS No. PARTS NAME Y1 | PRICE( ) [RECOMML%)  RemARKs
28 | 9451 T0349] BEARING 1 10
29 | 31057 | 132 HEXAGON BOLT 2 5
30 | 11150 ! 102 ' 09 | ADJUST LEVER 5
3| 7158 102, RATCHET ASSY(L) 1 N
32 | 11102 1138 HOLDER 1 3
33 | 6BO13 | 266 | SPRING 1 5
34 | 31034 1 170 ¢ PIN 2 3
35 | 61003 | 112 ! THRUST PLATE 2 10
36 | 31034 | 137 PIN 2 10
37 | 68036 ! 146 ! WASHER 2 3
38 | 71122 | 102 ADJUSTER ASSY(R) 1 .
39 | 11142 11051 ADJUSTER 1 3
40 | 945L 0349 BEARING 1 10
41 | 71158 1 101 | RATCHET ASSY(R) 1 3
42 | 11102 ! 138! HOLDER 1 3
43 | 68013 | 266 | SPRING 1 5
44 | 31024 1 170 | PIN 2 3
45 | 64014 | 234 SHAFT 1 3
46 | 11113 | 2021 STAY 1 3
47 | 36068 | 171 | 46 | GUARD 1 3
48 | 342J (0612 FLANGE BOLT TAPPING 2 3 M6 x 12
49 | 68013 336! SPRING 1 3
50 | 36065 | 298 | 09 | COVER 1 3
51 | 71137 1194 | BOLT AND NUT SET 1 .
52 | 376L (0508, (+)TRUSS SCREW 6 3 M5 % 8
53 | 579 105001 FLANGE NUT 6 3 M5
54 | 38006 | 113! ABSORBER 2 10
|




PARTS LIST

MODEL : SLM5360HXA-HST (SARP)

46014-183
GRASS-CUTTING 142 Mar.15,2003
REF.!  PARTS No. PARTS NAME AIY{ PRICE( ) [RECOMMER  RemARKS
1] 71082 | 110 | FAN ASSY 1 -
2 | 51125 { 103 FAN 1 5
3 [ 11102 151" HOLDER 1 5
4| 3350 0620, FLANGE BOLT 4 5 M6 x 20
5 | s89L ‘0B0D! FLANGE NYLON NUT 4 5 M6
6 | 91014 | 159 | BLADE 1 15
7 | 31057 | 197 1 HEXAGON BOLT 2 15
8| 51002 | 118 ° WIRE HOLDER 1 3
9 | 38065 | 300 ; COVER 1 10
10 | 51090 | 117 * 09 | PROTECTOR 2 5
11 | 36085 | 180 , COVER 1 3
12 | 3424 (06121 FLANGE BOLT TAPPING 8 3 MB %12
13 | 335L 0610, FLANGE BOLT 4 5 MBx 10
14 | 512L 0800/ HEXAGON NUT 4 3 MB
15 | 11008 | 113 ! STAY C.P. 1 5
16 | 91049 | 127 | CONNECTOR 1 5
17 | etiL (10001 WASHER 1 3 M10
18 | 816V 0800, E-SNAP RING 1 5 $8
19 |
20 :
21 | 64014 | 334 SHAFT 1 3
22 | 91097 [ 101! UNIVERSAL JOINT 1 3
23 | 812v {2000, C-SNAP RING FOR SHAFT 1 1 20
24 | 7178 10418! PARALLEL PIN 1 5 h4x18
25 | 31057 | 243 HEXAGON BOLT 4 3
26 | 61024 | 142 | SPACER 3 3
27 | 61024 | 169 | SPACER 1 3
|




-
s
-

I £
- — ]

TR m RS

2!
Y
4 w\ ——
SRS i,
(ot

PARTS LIST
MODEL. : SLM8360HXA-HST (SARP)

46014-183

GRASS-CUTTING

212

Mar, 15,2003

REF.
No.

PARTS No.

PARTS NAME

QTY
woLuoma | PRICH

)

RECOMM .(%)
Lot.100

REMARKS

28

871V

1000,

CONICAL SPRING WASHER

3

29

31057

196 1

HEXAGON BOLT

30

36065

397 |

COVER

3

3420

0616,

FLANGE BOLT TAPPING

3
3
3

M6 x 16

32

71067

106 !

BRAKE ASSY

JRCT QU ) NN (IR JUIY

33

19512

883 ,000

FAN COLLAR

34

72600

VA4 1010

BLADE HOLDER ASSY

a5

72613

VA4 '000

BLADE HOLDER BUSH

36

75090

VA4 ,030

BALL CONTROL PLATE

=y

37

75100

VA4 1010

BRAKE C.P.

38

75110

VA4 000

BALL RETAINER C.P.

i

39

75182

VA3 1400

CLUTCH RETURN SPRING

40

90014

952 000

FLANGE BOLT

41

80021

VA4 1000

SPECIAL BOLT

42

90409

952 '000

WASHER

43

905601

952 ,010

THRUST WASHER

a4

75130

VA4 1000

DRIE DISK

45

75132

VA4 000

BRAKE HOLDER SPRING

40

75183

i VA3 1.J00

CLUTCH SPRING

A7

75150

VA3 LJot

DRIVEN DISK C.P.

48

94401

16150,

WOOD RUFF KEY

—_

49

36046

147 !

SAFETY GUARD

50

11012

126

HANGER BAND

1

335L

06161

FLANGE BOLT

—_

M6 x 16

52

342J

0610

FLANGE BOLT TAPPING

RO B NY I N T QU QI DIFRY RN [UUNG G ITC BN I X BEEY G EE § 1) Y XY

WL Ww W WwilWw|Wwh|(O|lw|a|o|w]

MB x 10




PARTS LIST

MODEL : SLM5360HXA-HST (SARP) P
GEAR CASE 11 Mar.20,2003
R| PARTS No. PARTS NAME [Scﬂum — PRICE( ) |RECOMMCE)|  REMARKS
1| 71008 | 367 | GEAR CASE ASSY 1 -
2 | 91097 | 101 UNIVERSAL JOINT 1 3
3 [ et2v T2000] C-SNAP RING FOR SHAFT 1 1 $20
4| 717B |0418, PARALLEL PIN 1 3 $4x18
5 | 31057 [ 1261 HEXAGON BOLT 1 3
6 | 68001 | 110, FIBER WASHER 1 3
7 | 71901 | 835 | Ol GAUGE SET 1 3
8 | 812v |2200] C-SNAP RING FOR SHAFT 1 1 @22
9 | 68013 | 362 | SPRING 1 3
10 | 11006 ! 150 ! STAY C.P. 1 3
11| 711V |0522, SPRING PIN 2 3
12 |
13 |
14 |
15 !
16 |
17 I
18 ;
19 |
20 j
21 |
22 !
23 X
24 I i
25 L
26 i |
]
|




PARTS LIST

MODEL : SLM5360HXA-HST (SARP)

46014-183
HANDLE 112 Mar.15,2003
REF] PARTS No. PARTS NAME IﬁGED]N — PRICE( ) |RECOMM®)|  REmMARKS
1| 51027 | 242 HANDLE 1 3
2 | 11113 [ 396 1 09 | STAY 1 5
3| 11005 ! 160 ' 09 | LEVER 1 10
4 | 11095 | 161 08 | LEVER 1 10
5 | 76007 1131 BUSH 1 10
6 | 61024 | 206 , SPACER 1 5
7 | 68013 | 334 | SPRING 1 5
8 | 68036 | 198 WASHER 1 3
9 | 883L ;0800 U-HEXAGON CAP NUT 1 5 M6
10 | 11109 {108 ! LINK 1 5
11 | 61024 | 207 | SPACER 1 10
12 | 68013 13351 SPRING 1 10
13 { 68036 , 262 WASHER i 5
14 | 68036 | 200 ) WASHER 2 5
15 | 569L [0800! FLANGE NYLON NUT 3 5 M8
16 | 335L |0820; FLANGE BOLT 1 3 M8 X 20
17 | 6644 116007 WAVE SPRING WASHER 3 3 M16
18 | 71161 , 111 , 09 | LEVER ASSY 1 -
19 [ LEVER 1 .
20 | 76007 | 131 | BUSH 2 15
21 | 91010 | 189 | THROTTLE LEVER 1 10
22 | 61003 1 113! THRUST PLATE 1 5
23 | 68013 | 356 SPRING 2 3
24 | 31058 [ 168 ! HEXAGON NUT 1 5
25 | 11095 | 162 | LEVER (HST) 1 5
26 | 31057 | 248 | BOLT 1 5
27 | 71900 | 811 ! COVER ASSY 1 3
|




PARTS LIST

MODEL : SLM5360HXA-HST (SARP)

46014-183
HANDLE 212 Mar, 15,2003
RER] pARTS No. PARTS NAME AT PRICE( ) [RECOMM(%)|  Remarks

28 | 470L 0514 (+)TAPPING SCREW 2 3 M5 x 14
29 | 91001 | 233, THROTTLE WIRE (GXV120/GXV160) 1 10

30 | 68013 T 161! SPRING 1 5

31 | 91003 | 167 CONTROL CABLE (HST) 1 5

32 [ 91003 [ 144 CONTROL CABLE (BBC) 1 15

33 | 68013 | 360, SPRING 1 3

34 | 91003 | 166 | CONTROL CABLE 1 5

35 | 51116 | 132 HANDLE BRACKET (L) 1 3

36 | 51116 ; 133 | HANDLE BRACKET (R) 1 3

37 | 312M '0830! HEXAGON BOLT(SW) 2 3 M8 % 30
38 | 68036 , 101 WASHER 2 3

39 | 512L {0800! HEXAGON NUT 2 3 M8

40 | 51027 | 150 HANDLE 1 3

41 | 11062 | 143 ) FRAME C.F. 1 10

42 | 36098 ! 136 GRASS BAG C.P. (BLACK) 1 15

43 | 11049 | 108 SLIDE PLATE 1 3

44 | 61003 | 118 ! | THRUST PLATE 1 3

45 | 11109 | 109 | LINK 1 3

46 | 31056 | 128 | GIB-HEADED PIN 1 5

47 | 8131 Tesoo! WASHER 1 3

48 | 733L (0600 SNAP PIN 1 5

49 | 68013 | 358 ! SPRING 1 3

50 | 71052 | 119 | BOLT SET 1 -

51 | 31057 | 134 | BOLT 2 3

52 | 36061 | 118 | KNOB 4 3

53 | 68028 | 103 WIRE BAND 2 3

54 | 68013 | 364 SPRING 1 5

i






